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Acute infective exacerbation of chronic obstructive pulmonary disease (Moderate to severe)
Acute ofitis media

Bacterial conjunctivitis, Acute sinusitis (Moderate to severe)

Streptococcal pharyngitis

Community acquired pneumnonia (Moderate to severe)

Gonorrhea urethritis or cervicitis

Nongonococcal cervicitis or urethritis

Pelvic inflammatory disease

Uncomplicated infection of skin AND/OR subcutaneous tissue

Chancroid

Prevention of disseminated infections caused by MAC in patients with advanced HIV
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O Unknown/Empirical therapy

0 Specific therapy (culture proven) : 7o
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O iieenishifiayszasiainnslden Simvastatin Winszyainis
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O AST, ALT \fiurnuni (AST 5-35, ALT 8-40)
O CPK \fiuAun® (318 25-284, Med 25-150)
O WSuensaufienaiin Drug interaction fU Simvastatin
O Erythromycin

(@)

Clarithromycin
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HIV protease inhibitors

Gemfibrozil
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Ceftazidime injections
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® Empiric therapy

O asdunsfatie Ps. Aeruginosa
() Low immunity
Oom O O HIV O Immunosuppressant O cAPD with peritonitis
siuds i 3o 1o ii
O Long term hospital patient O ii. Catheter
() Bacterial meningitis
( ) Pneumonia, HAP/VAP last onset
() Complicated intra-abdominal infections
O asdunsfioiia 8. Pseudomallei
0 1§%uen Ceftriaxone injections Aasafuunuiiu 3 Yu udmmslifzy
® Specific therapy
O Jumsshwidan swn/ane.
O dw3iudia Ps. Aeruginosa Nilnawnzi¥e

O dwm¥uda 8. Pseudomallei Wilna melioid titer
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CrCl If recommend dose If recommend dose ]
(mL/minute) 1 g every 8 hours 2 g every 8 hours
> 50 0 1 g every 8 hours g 2 g every 8 hours
31-50 D 1 g every 12 hours ) g every 12 hours
16 - 30 U 1 g every 24 hours d 2 g every 24 hours
<15 Ll 500 mg avery 24 hours 01 g every 24 hours
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